R Buenos Aires, Argentina

S . Siderca S.A.LC,
!h; . 4 Dr. Jorge A. Simini 250
# fn ) $" DA 1
ISP RTe' J 1) / (23 {B2B04MHA) Campana
7

" - {54) 3489 433100 tef. -
[NSPECT[ON CERT[F]CATE Number / Namero: Page / Pagina: {54) 2489 433405 fax
(BS EN 10204 3.1: 2004 - ISO 10474 3. 1B: 1991) Date / Dia: October 30, 2012
Customer / Cliente: CHEVRON ROMANIA?XPLORAT]ON Customer’s Order llem / Orden Clienta - [lon: Customer’s Relerence / Ref. del Cliente: Manulacturer's Works Order N° f Confirmacion da Varla:
2 IANA-00003 N/A 51017/01
Manufacluring Process / Procoso de Manufaciura; Product Typa / Tipe de Producto. Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT BARE /EXT VARNISHED
Standard or Specification / Normas o Espacificaciones; Sleet Grade / Grado de acero. Ends / Extramos: '_‘
APl 5CT PSL1 + CHEVRON SR1-A QOCTGY6 + 2050 Rev. 23 P 110 TSH BLUE k
hY
Dimensions / : Schedule / Céduia: Lengté: f Longdud: Quantity / Cantidad: 272 Pesipz Neminal Weight / Pese Nominal; S
8:X 0.545INCH:: N/A 1043412 FT 552333 LB 53.5 LBIFT
244.48 X 13,84 MM R3. SPEC 3180.32 MTS 250534 KG 79.62 KG/M
Specimen condition Specinen dimensions Test Y.S. Uu.T.s. Y.S./LLT.5 Elongalion / Alargamsento
HeatN® [ Sample N* { Zonei Lol N° Pipe N° Condicidn de ia probeta Dimensiones de a prabeta temp | Eul 0.60 % Req.
Colada N° | Muestra N* Zona| Lote N° Tubo N* Ls Sc }Typel Ori Swze Arca Temp. |Min: 110 Min; 125 Req. Max, Lo Min, Ok,
Tipo Tamana Seccidn  { ensayo [Max: 146 DX - - 2"
in in2 *C ksl ksi mim % S
52217 1959926 E2 43209 105 8 Al Ss L 1.5 x0.524 0.789 RT 126.9 137.0 .93 50,8 15.5 | 2tz
saar 1960867 | E1 43217 jelirg B AM S5 L 1.5 x 0.533 0.803 RT 127.3 138.2 D.92 508 1851 217
52230 19602689 | E2 [ 43211 310 B AM 3s L 1.504 x (L.524 G.792 RT 1259 136.0 0.93 50,8 15.5 217
52232 1960025 [ E1 43210 231 B AM Sy L 1.504 x (0,53 0800 RT 126.7 136.7 0.93 50,8 15,5 219
52458 1967375 | E1 71396 1205 B AM 8s L 1.489 x 0.528 0.790 RY 127.4 138.1 0.02 50,8 15.5 218
52459 1867365 | E2 71335 1194 a8 AM S5 L 1.488 % 0.545 0.815 RT 126.0 136.1 4.93 50.8 155 231
52460 19687345 | g2 71394 1005 B AM Ss L 1493 x 0.530 0.808 RT 125.8 135.2 0.93 50,8 15.5 224
52460 1967358 | E1 71384 1040 B AM Ss L 1.504 x 0.519 0,784 RT 128.8 138.8 0.93 50,8 1551 223
AM: As manufactured / Segdn proceso de fabrnicacion Ls: Location of sampie / Ublcacion de la muestra Reg. Max: Required maximum / Maximo requerida - - LLT.8: Ultimate tensile strength / Resistencla -
B: Body / Cuerpo ‘ Max: Maximum / Maximo Req: Required / Requerido U ¥.5: Yield slrength / Fluencla
E1/E2: Ends of Sampling ! Extramos de Muestra Min: Minimum £ Minimo RT: Reom temperature I Temperatura ambienls -
L: Longitudinal / Longitudinai Obt: Obtained / Obtenido Se: Specimen condition / Condicién de la prebeta
Lo Initiaf langth / Longilud iniciaf Or: Orientation / Orientacian Ss: Sirip specimen / Muestra rectanguiar
HSPECTEDREVIEWED
QTC INTERNATIONAL 229
This certficatn 15 Jssuag by o compulenzed system and % iz vald win sleclrene signature. O Ihe original carbicale (rada-mark graen colprag £até cerbficado 55 amila medanie SEIMa compularizado y @s validada con fiva ereciramca. Bl cenficads onginal posea IMprasa ef logg
“Tenans™ is sinmped. In case the ownar of lhe original corificate would release a copy ol it, he must atlest ils conformity 1o tha original one laking Tesars color varde. En caso da qus sl paseedor dal centificado” entregus una copia, debers garontizar la conformidad con el ofiginal hacidndosa
upen Himsalf the responsibiilty for any untawiul or net aligwed use. Any allerabon andior fa'sification will b eubjecied ta the low., responsable por cualquier uso itagal o indebito Cualgirer glleracisn yio falsificacion netara syjeta a fa gy,

FOR03171



Siderca S.ALC.

Dr. Jorge A. Simini 250
{B2804AMAA) Campana
Buenos Alres, Argentina

{34) 3489 433100 tek.

INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004

- 150 10474 3.1B: 1991)

Number / Nomero: Page / Pagina:

690131 2/9

(54} 3489 433405 fax

Date / Dia; October 30, 2012

Customer / Cliente: CHEVRON ROMANIA EXPLORATION

Customer’s Order ltem / Orden Ciignte - ltam:
2 JANA-0D803

NIA

Customer’s Reforence / Rel, del Cliania: Manufacturer’s Works Order N° ¢ Confirmacion de Venta:

51017/01

tanufacturing Process / Procoso de Manufactura,
SEAMLESS HOT ROLLED

Product Type / Tipo de Producto.
SEAMLESS STEEL CASING STRING

Surface ! Suporicte;
INT BARE /EXT VARNISHED

Standard or Specification / Normas o Especificaciones:
AP 5CT PSL1 + CHEVRON SR1-A OCTGY6 + 2050 Rev. 23

Stee! Grade / Grado de acero:

P 110

Ends / Extremos:;
TSH BLUE

Dimensions / Dimensiones: Scheduln / Cédula; Length / Longituck; Quantity f Cantidad: 272 Pes/pz Nominal Weight / Pese Nominar-
8 5/8 X 0.545 INCH N/A 1043412 FT 552333 LB 53.5 LBFT
244.48 X 13.84 MM R3. SPEC 3180.32 MTS 250534 KG 79.62 KG/M
_ - CHEMICAL COMPOSITION /1 COMPOSICION QUIMICA
Compositton 3t / Composicion %
X100 X 1000 & 100300
c M Si Cr Mo S P v Hb i B
HWotax | = | -T [ ~T -l o T —T—
Mn - - - - - - - - - - -
HealN® | Sampla N°| Lol N° PpeN® [P Max - - - -~ - 301 a0 - - - -
Colada N* | Muestra N© Late N° Tubo N Mmn - - - - - - - - - - -
82217 H 22 130 29 7 7 H 11 7 1 30 18
52217 1960867 43217 a07 P 21 1321 29 27 8 1 10 [ 3 32 17
52217 1859926 432089 105 P 21 1130 29 27 7 1 11 § 3 30 18
52217 1959927 43200 110 P 22 | 132] 29 27 7 2 k! 7 3 30 16
52217 1960862 43247 803 P 2t {132 29 27 8 1 11 [§] 2 31 16
52230 H 21 137 | 30 24 7 2 13 8 2 27 18
" 52230 1960289 43211 310 P 2% §133f 29 24 7 2 12 5 3 27 18
- 52230 1960290 43211 326 P 21 1136 30 249 7 2 12 [ 3 27 17
52232 ’ H 22 § 134 29 22 7 i 13 6 2 29 18
52232 1960025 43210 231 P 21 11337 29 22 7 1 12 ¢} 3 29 17
52232 1960272 43210 220 P 22 1133} 28 22 7 1 12 6 3 29 17
52458 H 21 1327 29 22 7 1 13 6 1 29 19
52458 1967375 71396 1205 P 21 1321 29 22 8 1 i2 5 2 30 7 %WQEVEWD
52458 | 1987374 | 71386 1201 P 2t )2t 292z a1 |als| 2)oefqr QTC INTERNATIONAL 229
52459 H 221011321 20| 23 7 1 11 & 1 29 | 15
52459 1967365 71385 1184 P 22 | 131 28 23 8 i 5 2 a0 16
52450 1967358 71395 1101 P 22 [ 131 ] 30 22 7 1 11 & 3 28 15

It cartificate Is insuag by a computerzed system and 2 is valid
"Tenans™ 3 slamped. In casa the cwner af the criginat cerlificaln
upen Kmse!f the rasponsibiily for any uniswio! or not alitwad use.

valh glectronic sgndture. Un 1he of
would rifeage a copy of i, he most
- Ay nfteraton nnd'or falsilication wilt ba subjected

attast ils conformsit

iial CorliiZa10 the Faga-math groen cotored
¥ to the orignal one tafung
{0 the faw,

trespensabls aor cuakuier uso egat

Este cerbficado se amie mediante sislema compulonzadas ¥ s vakdada con fiime electionica, . Bl corliiiage DN BOSER TS0 Bl lgo
Tenaris calor verdw. En caso da utr el peseador del cadificada entregua una copie, debard garanlizar lz confarmidad cen e ongine! hacidndese

o intebide. Cualquinr alleracién o falsificacién £518¢8 sL0ln a fa ley,

FOR03171



Siderca S.A.LC.

br. forge A. Simini 250
[B2804MHA) Campana
Buenos Aires, Argentina

INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - |SO 10474 3.1B: 1991)

Number / Nomero:

690131

- (54) 2489 433106 tel.
Page / Pagina: {54} 3489 433405 fax

3/9

Date / Dia: October 30, 2012

Customer / Cliente; GHEVRON ROMANIA EXPLORATION

Customer’s Order ilem / Grden Cliente - ltem;

Cus%omer?ﬁefer&nce ! Eef. del Clhente: m‘lanurat‘.turer's Warks Order N°* / Conlirmacion de Venta:

2 IANA-000D3 NIA 51017101
Manufacturing Process / Praceso de Manufactura. Product Type / Tipo de Producto: Surface / Supericie;
SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT BARE /EXT VARNISHED

Standard or Specification / Normas o Especificaciones:
APl SCT PSL1 + CHEVRON SR1-A OCTG96 + 2050 Rev. 23

Sleel Grade / Grado de acero:

P 110

Ends ! Extremos:
TSH BLUE

Mimensions / Dimens:cnes: Schedule F Céduia,
9 5/ 8 X 0.545 INCH N/A
244.48 X 13.84 MM

R3. SPEC

Length 7 Longiud:

Quantdy { Cantidad: 272 Pesipz
1043412 FT
3180,32 MTS

552333 LB
250534 KG

Nomiral Weight / Peso Nominal:
53.5 LBIFT
79.62 KG/M

-CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

Composition % [ Compasician %
% 40 % 1 X AERH
[ Mn S Cr | Mo s P v Ni T: B
M Max o - - - - 30 30 - - - -
M ~ - ~ - - - - - - - -
HeatN" | Sample N°| Lot N° FpeN® (P Max - - - - - ol oap - - - -
Colada N | Muestra N | Lote N* Tuba N* Min - - - - - -~ - - - -
52460 H 21 130 | 29 22 7 1 12 5 1 26 15
52460 1867358 71354 110 P 21 132 ] 29 23 8 1 11 4] 2 29 16
52460 1967345 71394 1005 P 21 (132 29| 23 3} 1 11 5 2 27 1 16
E: Heat ! Colada Manx: Maximum / Maximo BAin: Minimum / Minimo P: Product / Producto I

HERECTED/REVIEWED
QTC INTERMATIONAL 228

This cartificaln is 155060 by a compulenzed systam and it Is valkd with electzonic sgnatute. On Me onginal ceftiicata (ha lade-mark greea colored
“Tenaris' is etampad, in cose the owner of the sriginal certificato would releasa n copy of it, he must allest its conformily la the anginat one laking
upon himself the re ility for any unimwful oc not altowsad use. Any aflerahon andfor fatsiicalion will bo subjecled (o the law.

Jresponsatle por cualquie

Esle cerlificathy £@ emin medianio sslama computanzado y es valdada con frma elecrdaica El ceriicadd orkpnal poseo Mmpreso sl logo
Tenasis colpr verds. En caso de que ol poseedor del cortieado enlreguy UNz copia, detrersd garantizar fan conformudzed con ol origlinat haciktndoese
T uso tetial o indebide Cualquied alleracifn yio falsificacion astera siala a la fey.

FOR03171



i o o Siderca S.ALG,
E%’a% : gf% Sy Dr. Jorge A. Simini 250
' i s {B2B04MHA) Campana
Buenos Aires, Argentina

(54} 3489 433100 tel.

INSPECTION CERTIFICATE Number / Nomero: Page / Pagina: (54) 3489 433405 fax
690131 419

(BS EN 10204 3.1: 2004 - ISO 10474 3.1B: 1991) Date / Dia: October 30, 2012
Customer ! Clenle: CH'E-VRON ROMANIA EXPLORATION Custemer’s Order item  Orden Glienle - ltem: Cuslomer s Referance 7 Rel. dal Chenle; Manufacturer's Works Order N*/ Confitmacion e venta:
2 1ANA-00003 NIA 51017/01
Manufacluring Process / Proceso de Manufaclura: Praduct Type / Tipo de Producto. Surface / Superficia;
SEAMLESS HOT ROLLED CASING COUPLING TSH BLUE NIA
Standard of Specification / Normas o Espeaificaciones: Steel Grade / Grado de acoro- Ends / Extremos;
APl 5CT PSL1 + CHEVRON SR1-A OCTGI6 + 2050 Rev. 23 P 110 NIA
Dimensions / Dimensiones: Schaedule 7 Cédula. Lenoih ! Longilug; Quanily / Canndad: 272 Pesipz Nominal Weight / Peso Nominat:
NIA NfA NIA
269.9 MM
TENSILE TEST / ENSAYO DE TENSION.
Specimen condition Specimen dimensions Test Y.5, TS, Y.8./U.T.5 Efangation ¢ Alargamiento
HeatN* | Sample N° | Zone| Lot N Pipa N* Condicion de la probeta imansicnes de la prabeta temp | Eul 0.60 % Req.
Colada N° | Muestra N° | Zona] Lote N° Tubo N° Ls Sc {Type[ Gn Size Area Temp, [Mn: 110 Min: 125 Req. Max. Lo Min, Qbt.
Tipe Tamano Seccin | ensayo|Max: 140 Max: — - 4D
in in2 *C ksi ksi mm % %
51046 1955464 E1 710886 610 B Ad Cs L 0.500 0166 RT 121.4 1371 0.8% 50,8 1.7 8.4
Al: As manufactured / Segin proceso de fabricacion L It length / Longdud mnscial Cn: Onentation / Qrientacidn W.T.S: Wlimate tensie sirength / Resistencia
B: Body / Cuemno Ls: Location of sample / Ubicacian de la muestra Req. Max: Required maxirmum / Maxima requerndo Y.5: Yiold strength / Fluencia
Cs' Cylindncal specimen / Mupstra ciindrica Max: Maximum ¢ Maximo Req: Required f Requerido
E1/E2: Ends of Sampling / Extremos da Muestra Min: Minimum 7 Minimo RT: Room temperature { Temperatura amiiente
L: Longitudinal / Longitudinal Obl: Obtained / Obtenida Sc: Specimen condition / Condician de |a probeta

s ——p——

Composition % / Composiaion %,
X168 X 1009 X 1000

[ Mn | S Cr { Mo 8 P v Nb | Ti B

Rl S S M N N AT TN N B I JHERECTEDREVIEWED
Min - - - - - - - - - e -
HeatN® { Sample N°] LotN° Pipe N° IP  Max - - - - - 30 | 30 - - — - QTC IHTERNAT&GM«L 22%
Colada N* | Muestra N* | Lote N° Tubo N? Min - - -- = - - - — - - -
51546 R LN SE NEEN META I I I N R T
This cerlificate 6 \e5u6T by & Compiionzas systom and it Iz valid with electronic signnlire. Gn The ongpnal cerihcale the rade-mark green colored Esl carilicann 56 erile madants sistama campulanzado y 63 veldede con lTma elecronca, Ll certiticado onginal posee imprass el iogo
“Tenars” is slamped. In case the cwneraf the ofiginal catlificate would refease a cepy af i, he must attesl ils confermity to the oniginal one {king Tenaris color verde. En caso de qua el posnedor del certificada enlregus una copia, daberd yarantizar la conformidad con el aniginal hacidndase
ugon himself the responsiblity far any uniawful or nol sttowed 158, Any alteration anrt'or Falsification will b subjected Io the lnw, responsable por sustiuler s Peanl o ndebido. Cuslower alloracion Yo falsilicackin ustara myels a la ny,

FOR03171



Siderca S.A.LC,

Dr. Jorge A. Simini 250
{B2BDAMMA) Campana
Buenos Aires, Argentina

{54) 3489 433100 tel.

INSPECT]O N CERT[F!CATE Number / Nimero: Page / Pagina: [54) 3489 433405 fax
690131 5/9

(BS EN 10204 3.1: 2004 - ISO 10474 3.1B: 1991 ) Date / Dia: October 30, 2012
Customer / Cliente: CHEVRON ROMANIA EXPLORATION Cuslomer’s Order ltam / Orden Chente - item: Customer’s Reference / Rel. del Clienle: Manufacturer's Works Order N° / Confirmacidn de Venta:
2 JANA-00DO3 NiA 51017101
Manufacluring Process / Proceso de Manufaclura: Product Type / Tipo de Producto’ Surface / Superficie:
SEAMLESS HOT ROLLED CASING COUPLING TSH BLUE N/A
Standard or Spacification / Normas o Especificaciones: Stewl Grade / Grado de acero. Ends / Extramos:
API 5CT PSL1 + CHEVRON SR1-A OCTGSG + 2050 Rev. 23 P 110 N/A
Dimensions / Dimensiones: Schedyle f Cédula: Length / Longitud, Quantity / Cantidad: 272 Pes/pz Nommnat Waight / Peso Nominal:
N/A NIA N/A
269.9 MM
oo _--CHEMICAL COMPOSITION /COMPOSICION QUIMICA:

Composiion % / Cempositn %

X106 X Atk XA
[ hin 8 Cr | Mo S P V' Nb Ti a8
M Max - - - - - { 30| 30 - - - -
hn - - - - -- == - - - - -~
Heal N* [ Sample N [ Lot N° Ppe N 1P Max - - - - - 30 klt] - - - -
Colada N* | Muestra N°| Lote N* | Tubo N° Min = - - - = - o - - - =
51946 1955464 71096 G610 = 20 125§ 28 96 22 1 12 K 3 4 2
51946 1955463 71085 G2 o 26 {126 28 ) a7 | 23 1 12 6 2 5 2
iH: Heat f Colada Max: Maximum / Méximo Min; Mimmum £ Minimo P; Product / Producto
TypelTipo: Charpy V Crientation/Criendaclon: T Unit 7 Urnigdad: J _
" {Position/Posicion; Tamp: 0 UnilfUnidad: *C Ind.Min.Req: 32 Req.Min.Avg: 48 fﬂf@f’: M“'r\ PRI
HeatN® | Sample N°| Lol N° Pipe N* 77 Size ! Tamariio Resuits / Resultados o EHED
Cotada n° | MuestraN*} torenve | Tuson | s | se | *c W 7 3 3 g, QTG INTERNATIONAL 220
51246 1855464 71096 G610 [£] AM [1] (.39 x0.39 100,0 97.0 95.0 87,3
AM: As manufactured / Sequn proceso de fabrcacian Ind. Min. Req: Individuat Minimum Required / Req. Min. Avg: Required minenmum average / Promedia T.T: Fest temperature / Temperalura de ensays
Avg: Avarage / Promedio Requerito Minimo Individual minimo requerido T: Transversal / Transvarsal
8: Body f Cuempo Ls: Location of sampla / Ublcacion de fa muestra Sa: Specimen condition / Condicibn ¢ la probeta Temp: Temperature / Temperaiura
THVE Getlilicatn 13 55008 by o compulanzed syalens and 1 is valid wih SlGClone sgnature. On the onginal ceflilfcate Ihe Frada-mark green colored Esla corliloaddt 56 eota modimme SS8Ma compulanizaso ¥ 65 valdsdo con Trms Seciomea, Bl Corieans onigingl (10588 IMEMEso of oga
"Tenaris* is slamped, In case the owner of the original certificale would release a copy of il, he must allest its confenmity ta the onginat one taking Tenans color verde, En caso da que 6t poseedar dgl cerlificado’ entregua una copla, doberd garantizar la conformidad con of originat hacidndose
upan himsalf the responsibifity for any unfavful or nat Alowed use, Any alteration andiar falsification will bo sutjected [o tha law. jresponsabla por cualgues uso legal o sdebido Cuaiuier aiteracién yo falsificacion eslard SU7BIR & fa ley.

FOR0O3171



Siderca S.ALLC,

Dr. Jorge A. Simini 250
{82804MHA} Campana
Buenos Aires, Argenting

INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - ISO 10474 3.1B: 1991)

Number / Nimero;

690131

Page / Pagina:

6/9

{54) 3489 433100 tel.
(54) 3489 433405 fax -

Date / Dia: October 30, 2012

e G N
Cusfomer / Cliente: CHEVRON ROMANIA EXPLORATION

Customer’s Ordar Hem / Orden Ciiente - Hem;

Cuslomer’s Reference / Rel. dgl Cliente:

Manufacturer's Wosks Order N° ¢ Conafirmacién de Venla:

2 IANA-00003 NIA S$1017/M1
Manuiacluring Process / Procese de Manufactura: Product Type / Tipo de Producto. Surface / Superficie;
SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT BARE JEXT VARNISHED

Standard or Specification ¢ Normas o Especificaciones,

AP 5CT PSL1 + CHEVRON SR1.A OCTGSY6 + 2050 Rev. 23

P 110

Steel Grade / Grado de geerg:

Ends ! Extramos:
TSH BLUE

Dimensions ! Dimansones. Schoedule / Cédula: Lengih / Longitud; Quantity ! Canlidad: 272 Pcs!pz Nommal Weigit / Peso Norminar:
8 5/ 8 X 0.545 INCH N/A 10434.12 FT 552333 LB 535 LBIFT
244.48 X 13.84 MM R3. SPEC 3180.32 MTS 250534 KG 79.62 KG/M

o HYDROSTATIC_TEST--I-PRUEBA:HIDRAUI.‘;ICA'.

Pressure f Presian Time ¢ Tiempa Resulls / Rasuitado
Unit  Unidad. Value / Valor Seconds / Segundos
PSI 1,000 5 Sabislaclory / Sabstaclono

~HEAT TREATMENT / TRATAM IENTO TERMICO:

Heat ireatment / Tratamiantg térmico: Pipe { Tubo

Temparature Scale / Escala de Temperatura: celcius

Quench: meda of hoat treatment process f Medio de enfriamento dei tratarmento térmico; WATER

WEPESTEDREVIEWED

QFC INTERNATIONAL 229

Type Temperalire Tolerance Duration
Tipo Temperatura Tolerancia Dharacion
{Mins.)
QUENCRED CB70-890 30 30 T
TEMPERED 500 - 510 20 20 ‘52
Heal treaiment/ Tratamiento térmico: Coupling I Copla
Quench media of heat treatment process / Medio de enfriamento dei tratamento térmico: WATER
Tamporature Scale / Escala de Temperalura: celclus
Typo Temperalure Tolerance Duralion
Tipo Temperatura Tolerancia Duracién
{Mins.}
QUENCHED a8¢ -30 55 70
TEMPERED 585 -15 15 116

105 centiticate Is 5susd &y a compiicnzen syslem and il is vald wiln elecwons sgnanre. On e onginal cerliicate he traoe-mark grasn Colorng
“Tenars® is stamped. In case the owner of tha original certificata would relanze @ copy of it, he must atlest lis confomily 10 e original eng laking
upen himsoll the raspensibifity for any yntawdul or nol llowed use, Any siteralan andior falsfication will be subjectad 1o the lawe,

£sta corlilicads se emile medinnts o

responsabla por cuaimier uso egal 0 j

Stoma computanzago y es valgans con fierta olaclebnica.  Ef cerbioats ofgnal poses impresa el (7T
Tenads color verde. En caso de que el paseedor del corificado enfegua una copla, deberd garantizar fa conformidad con of onginal hacidndose
ndabido, Cunlquser elteracitn Yo falsificacion estard sjeta w i Jay.

FOR03171



INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - ISO 10474 3.18: 1991}

Number / Ndmero; Page / Pagina:

690131 7/9

Data / Dia: Qetober 30, 2012

Siderca 5.AL.C,

Dr. Jorge A, Simini 250
{B2804MHA} Campana
Buenos Alres, Argentina

(54) 3489 433100 tel.
{54) 3489 433405 fax -

Customer / Cliente: CHEVRON ROMANIA EXPLORATION

Customer’s Order ltem / Orden Chente - lem: Customer’s Reference / Rel. del Cliante:

Manufaclurer's Works Order N* / Gonfrmacion de Venta:

SEAMLESS HOT ROLLED

2 IANA-0D0D3 N/A 51017/01
Manufacturing Process / Proceso de Manulactura: Product Type / Tipo de Producto: Surface f Superdicie:
SEAMLESS STEEL CASING STRING INT BARE /EXT VARNISHED

Standard or Specification / Normas o Especificaciones;

Sleel Gratle / Grado de acaro. Ends / Extremas;

AP! 5CT PSL1 + CHEVRON SR1-A OCTG96 + 2050 Rey. 23 P 110 TSH BLUE

Oimensions / Dimensiones: Schedute /! Cédula: Length / Longilud: Quantity / Cantidad: 272 Pcsipz Nominai Weight 7 Peso Nominal-:
9 5/8 X 0.545 INCH NIA 10434.12 FT 552333 1B 53.5 LBIFT

244.48 X 13.84 MM R3. SPEC 3180.32 MTS 250534 KG 79.62 KG/IM

- SPECIAL REQUIREMENTS/ REQUERIMIENTOS ESPECIALES

Condition / Condic:an Bescriplor { Deseripogn Result / Resullado

Ornft Test/ Controt de mandnil {Diam) 8.5 inches / 215.9 inm

Fipe residual magnetism / Magnebsmo femanente de tubo 30 GAUSS

Grease on exposed thread / Grasa en fO5Ca expuasia KENDEX

Grease an assembled coupling f Grasa en cupla montada API MODIFIED 5A3

End protectors / Protector de extrema CLOSED LIFTABLE STEEL PLATE AND PLASTIC PROTECTOR FOR CASING »=5 1/2".

Inspection scope / Alcance de ia inspaccién MILL AUDIY INSPECTION WITH TRACKING FROM T HE COUPLING STOCK ROLLING.

Band color per stes! grade / Bandas de color par grado de acero WHITE

Inspecled by / Inspeccionado por QTG INTERNATIONAL Satisfaclory / Sotisfactorio

. 8U LEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Supplementary Information
Informaclon Suplementaria

"MANUFACTURED BY TENARIS SIDERCA®
"ACIERAGE PROCESS*
STEEL MAKING PROCESS: E.AF./L.F. AND CONTINUOUS GASTIN
PRACTICE,
“THE LF PRACTICE INCLUDES ARGON RINSE AND A FINAL INSJEC
MICROINCELUSION SHAPE CONTROL.
-MATERIAL FREE FROM MERCURY CONTAMINATION,
"ROLLING PROCESS®
-MANUFACTURING PROCESS ; SEAMLESS HOT ROLLED,
“CONTROLS"
“VISUAL AND DIMENSIONAL INSPECTION - SATISFACTORY.

G - FULL ALUMINIUM KILLED AND FINE GRAIN

Tl

ON OF CALCIUM SILICIDE WIRE FOR

*FABRICADO POR TENARIS SIDERCA" o
*PROCESO DE ACERACGION® -
FABRICACION DE ACERO: FUNDICION POR ARCO E
PRACTICA DE GRANG FINO

VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULA
-MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

"PROCESC DE LAMINACION® )
-FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.,
*CONTROLES"

-CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

LECTRICO ¥ COLADOG CONTINUO - ACERO GALMADO AL ALUMIN

-LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE AGITACION POR ARGON Y UNA INYEGCION FINAL DE
R DE EVENTUALES ‘MICROINGLUSICNES.

QTC INTERNATIONAL 229

“Tenaris" i5 stamped. I case the awner of tha arigingl certfinale would relense a copy of il. he must atlest ils conformnilty 1o the angingt one

Fris cerbficaln 18 14sued by o compulenzed Bystem and it Is valid walh elBEonc sighanee, Ob ihg angingt cestlicale Ihe trade-mhork areed colorad
upon himsel! the razponsibility for any untawlid o not aligwad use. Any alleration and’or falsificalion will ba subjecied to the law.

Esta cerlilicado sa emste medionto sistama comptanzndo y as vabdada Son frma vleciranica.

Taking
responsable por cualquier uso deqal o indebida, Cuatquier ateracidn y/o falsificacion astard Stigal

Tenads color verds, En casa de que of poseedar de! carlificado enlregua una copla, debara garantizar 1a confarmidad con 6l original hacirdose

El certilicatn oiginal poses myaso & 1ogo

& 4 la lay.

FORO03171



Siderca S.A.LC.

br. ferge A. Simini 250
(B2B04MHA) Campana
Buenos Aires, Argentina

INSPECTION CERTIFICATE

(BS EN 10204 3.1: 2004 - ISO 10474 3.1B: 1991)

Number / Nomero:

690131

Page / Pagina:

8/9

(54) 3489 433100 tel.
(54) 3489 433405 fax -

Date / Dia: October 30, 2012

Customer / Cliente: CHEVRON ROMANIA EXPLORATION
2 1ANA-00003

Customer’s Order llem / Orden Chente - ltem:

Customer s Relerance { Rel. del Cliente:

NIA

Manufacturer's Works Crder N® f Confinmacion de Venta:
5101710t

Praduct Type / Tipo de Praducto;
SEAMLESS STEEL CASING STRING

Marwifacturing Pracess f Proceso de Manufactura:
SEAMLESS HOT ROLLED

Surface / Superficio;
INT BARE /EXT VARNISHED

Standard or Speciication / Normas o Especiicaciones:
API 5CT PSL1 + CHEVRON SR1-A OCTGY6 + 2850 Rev, 23

Steel Grade / Grado de acero;

P 110

Ends / Extremos:
TSH BLUE

Dimensions / Dimensiones. Schedute ) Céduta: Lenglh / {ongilud: Quanlity / Cantidad: 272 Pes/pz Nominal Weight / Peso Nominal:
9 5/8 X 0.545 INCH NIA 1043412 FT 552333 LB 53.5 LBIFT

24448 X 13.84 MM R3. SPEC 3180.32 MTS 250534 KG 79.62 KG/M

e T, .. -SUPPLEMENTARY INFORMATION./ INFORMACION SUPLEMENTARIA

Informacy

Supplementary \nformation

6n Suplementana

TMATERIAL CONDITIONS®

-NOT REPAIRED BY WELDING.

*STANDARDS®

-EDITION OF REGULATION: AP| 5CT 91h - Juiy 1.2011

*CORDICIONES DEL MATERIAL®

-MO REPARADO POR SOLRADURA.

‘NORMAS®

-EDICION DE LA NGRMA: API5 CT 9na - JULIO 2011

Additional Information
Informacion Adicional

Additional [aformation
Informacion Adicionat

[PIFE NON DESTRUCTIVE TEST ACCORDINSTO SR SATISFAGTORY.

INSPECTION METHODS: U.T. LONG./TRANSV. (EXT./ INT.) NOTCH 5 % + M.PJ. LONG/TRANSY. (EXT/INT.)
ENDS + SEA ON BOTH ENDS.

WALL THICKNESS MONITORING U.T.: SATISFAGTORY (100% HELICAL PATTERN),

eyt ————————
FULL LENGTH DRIFT TEST - SATISFACTORY

INSPECTION METHODS: WMP.1. LONG, (EXT./ INT.).

COUPLINGS NON DESTRUCTIVE TEST: SATISFACTORY.

MARCACION

Marking
Marcacién

Marking
Marcacion

- &= Monograma / Monogram SIDERGA
- NNNNN = Nimero de tubo / Nbr of pipe
-LEL = Longitid { leagth

- PPP = Peso / Waight

- @& = Monograma / Monogram AP

- MMYY = Mes / Afio Month / Year
-Y/T = Afio/ Trimestre Year/ Quarer
- HNXXXXX = Colada / Hea!

THSPECTED/REVIEWED
QTC INTERNATIONAL 229

This cadificato 15 saued by o compulenzon system and it is valid valh eleciron:c signatwé. On the onginal certiticate the rade mark graen colorg
"Tenaris® is slamped, In case the cwner of the origingl cortificate would release o copy of i, he must allest its conformlly to the onginal ane taking
upon himself the responsihiily for any untawd or not atiowed use, Any atfpration andlor tnisification will be subjected lo the low

Esta cartificatis ga emie mediahte sistema Lomputanzada y os vaidads con frma eleclrémed, Bl cenificado orinal poses Mpraso el logo
Tenaris color verde, En caso da qua el posesdar del corificado enlrefue una copia, daberd garantizar la conformidad con el origingl haciéndose
responsable por cualiuier uso iiegal o indebido. Cualauer aeracién /0 faisilicacidn estard sueta o ta ley.
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Siderca S.A.LC.

Dr. Jorge A. Stmini 250
(B2BOAMHA) Campana
Buenos Aires, Argentina

- (54} 3489 433100 tel.
INSPECTION CERTIFICATE Number / Namero: Page / Pagina: (54) 3489 432405 fax -
690131 9/9
(BS EN 10204 3.1: 2004 - I1SO 10474 3.1B: 1991 ) Date / Dia: October 30, 2012
Customer / Cliente: CHEVRON ROMANIA EXPLORATION Customar’s Order ltem / Orden Chente - ltem: Cuslomer's Reference f Ref. det Clenta: Manufacturer's Works Order N* / Confirmacion de Venta:
2 1ANA-00003 NIA 51017101
Manufacluring Process / Procaso de Manufactura, Product Type / Tipo de Producto: Surlace / Superhicie:;
SEAMLESS HOT ROLLED SEAMLESS STEEL CASING STRING INT BARE /EXT VARNISHED
Standard or Specification / Normas o Especificaciones. Steel Grade ! Grada de acero: Ends ¢/ Exiramos:
AFI 5CT PSLt + CHEVRON SR1-A OCTG96 + 2050 Rev. 23 P110 TSH BLUE
!D;mensmﬂs ! Dimensiones: Scheduie f Céduia Length / Longiud; Quantity / Gantidad: 272 Pcsipz Nominal Weight / Peso Nominal;
9 5/8 X 0.545 INCH NiA 1043412 FT 552333 LB 53.5 LBfFT
244.48 X 13.84 MM R3. SPEC 3180.32 MTS 250534 KG 79.62 KG/M
[T _____MARKING/MARCACION
Stencilimg {Pipe) Stenciliing (Pipe)
Estarcitlo (Tubo) Eslarcido (Tubo)
{TENARIS SD 5CT0117 @ Y/TSF95/853.5F 5 52 PIOON0 15H BLUE SO DAB.500 5/1017.01 CHEVRON ONSE-QTG 2012-611 MADE IN ARGENTINA HNXXXXX NNNNN LLLL
Stamming (Pipe)
Punzonado {Tubo)
T SDSCTONT7 @ Y/T 95/8 53,5 P HNXRKXK

Tis 15 10 certidy (hal the product desenbed Nore Das teen manufaclured, sampied, teslad, ang inspected i accordance wah Por el presente cerlificamos que ef matenal aqul descrito ha sida Tabsicado, muesireada, ensayado e inspeccionado da
purchaser order requirements. This certificate 15 nol & declaration of origin nor may it be used as a declaration of ongin. acuerdo a los requisitos do.su orden de cempra. Este cerlificado no es, m puede ser usado, como una declaracién de origen,

CUSTOMER . THIRD PARTY TENARIS QUALITY DEPARTMENT SIGNATURE

INSPECTION COMPANY
COMPAREA DE INSPECCION
3, )

’ %é QUALITY GERTIFIGATION DEPT CHIEF OF QUALITY CERTIFICATION DEPTY,
E Rm ﬁ' DEPTQ. D CERTIFICACION DE CALIDAD - RESPONSABLE DEL DEPTO, DE CERTIFICACION DE CALIDAD
Lo 2 et LA GONZALEZ Esicban AYERBE Eduardo
7 R P s

.FEL 13

A

e
{1
i

£
K__,f

This cerificaln is Jsguad Dy o computenized system and it & vaid wilh 2lecirenic sigpntare. 0N e onginai cerlifcols the frede-mark green cololed ESI0 COTLRGE0D SE amite medant SiEinma cempulanzado ¥ es vahdodo con frma slécironica. &l cendicada anginnl paset mpreso al lgo
"Tenaris® is stemped. In case the ownar of the original certificate would ratease a copy of il, he must attest ils conloraity to the oniginal one taking Tenarls color verde. B casa da Qua ef poseadar def cerlificaso entregua una copia, debard garantizar la conformidad con of erging? hacidndose
upen himself the rasponsibisty for any unlawiul of nat slowed use. Any alleralion andfor falsfication wil ba zubjocled o the lme. responsable par sunlquier uso degal o :ndebrda. Cusiyier allarpeidn yio fatsificacttn astard susla a la foy.
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